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41

30

40

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.15

25.33

28.25

30.05

1.0116

41

30

40

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.53

24.63

27.59

29.39

0.8690

41

30

40

534000

2670

DFT-s-
OFDM
QPSK

l@1

25.13

2491

28.03

29.83

0.9616

41

30

40

534000

2670

DFT-s-
OFDM 16
QAM

l@1

24.47

24.27

27.38

29.18

0.8279

41

30

50

504204

2521.02

DFT-s-
OFDM
QPSK

l@1

24.75

24.96

27.87

29.67

0.9268

41

30

50

504204

2521.02

DFT-s-
OFDM 16
QAM

l@1

24.49

24.54

27.53

29.33

0.8570

41

30

50

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

25.29

25.44

28.38

30.18

1.0423

41

30

50

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.58

24.58

27.59

29.39

0.8690
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41 30 50 532998 2664.99

DFT-s-
OFDM
QPSK

l@1

25.43

25.28

28.37

30.17

1.0399

41 30 50 532998 2664.99

DFT-s-
OFDM 16
QAM

l@1

24.5

24.47

27.50

29.3

0.8511

41 30 60 505200 2526

DFT-s-
OFDM
QPSK

l@1

24.72

2491

27.83

29.63

0.9183

41 30 60 505200 2526

DFT-s-
OFDM 16
QAM

l@1

24.37

24.47

27.43

29.23

0.8375

41 30 60 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

25.31

25.43

28.38

30.18

1.0423

41 30 60 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.37

24.55

27.47

29.27

0.8453

41 30 60 531996 2659.98

DFT-s-
OFDM
QPSK

l@1

25.2

25.13

28.18

29.98

0.9954

41 30 60 531996 2659.98

DFT-s-
OFDM 16
QAM

l@1

24.43

24.36

27.41

29.21

0.8337

41 30 70 505200 2531.01

DFT-s-
OFDM
QPSK

l@1

24.8

24.9

27.86

29.66

0.9247

41 30 70 505200 2531.01

DFT-s-
OFDM 16
QAM

l@1

24.56

24.65

27.62

29.42

0.8750

41 30 70 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

25.17

25.32

28.26

30.06

1.0139

41 30 70 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.64

24.78

27.72

29.52

0.8954

41 30 70 531996 2655

DFT-s-
OFDM
QPSK

l@1

25.25

25.21

28.24

30.04

1.0093

41 30 70 531996 2655

DFT-s-
OFDM 16
QAM

l@1

24.65

24.67

27.67

29.47

0.8851

41 30 80 507204 2536.02

DFT-s-
OFDM
QPSK

l@1

24.67

25.09

27.90

29.7

0.9333

41 30 80 507204 2536.02

DFT-s-
OFDM 16
QAM

l@1

24.33

24.5

27.43

29.23

0.8375

41 30 80 518598 2592.99

DFT-s-
OFDM
QPSK

l@1

25.1

25.18

28.15

29.95

0.9886

41 30 80 518598 2592.99

DFT-s-
OFDM 16
QAM

l@1

24.64

24.66

27.66

29.46

0.8831

41 30 80 529998 2649.99

DFT-s-
OFDM
QPSK

l@1

25.44

25.23

28.35

30.15

1.0351

41 30 80 529998 2649.99

DFT-s-
OFDM 16
QAM

l@1

24.54

24.42

27.49

29.29

0.8492

41 30 90 508200 2541

DFT-s-
OFDM
QPSK

l@1

24.8

25.03

27.93

29.73

0.9397

41 30 90 508200 2541

DFT-s-
OFDM 16
QAM

l@1

24.41

24.55

27.49

29.29

0.8492

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
FCC ID : ZMOFG190WNA

Page Number

: AB-3 of 45




samranis. FCC RF Test Report

Report No. : FG472418L

41

30

90

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

24.93

25.37

28.17

29.97

0.9931

41

30

90

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.53

24.69

27.62

29.42

0.8750

41

30

90

528996

2644.98

DFT-s-
OFDM
QPSK

l@1

25.31

25.43

28.38

30.18

1.0423

41

30

90

528996

2644.98

DFT-s-
OFDM 16
QAM

l@1

24.8

25.16

27.99

29.79

0.9528

30

100

509202

2546.01

DFT-s-
OFDM PI/2
BPSK

135@67

24.94

25.13

28.05

29.85

0.9661

41

30

100

509202

2546.01

DFT-s-
OFDM PI/2
BPSK

l@1

24.68

24.8

27.75

29.55

0.9016

41

30

100

509202

2546.01

DFT-s-
OFDM PI/2
BPSK

1@271

24.84

24.85

27.86

29.66

0.9247

41

30

100

509202

2546.01

DFT-s-
OFDM
QPSK

135@67

24.93

25.13

28.04

29.84

0.9638

41

30

100

509202

2546.01

DFT-s-
OFDM
QPSK

l@1

24.78

24.9

27.85

29.65

0.9226

41

30

100

509202

2546.01

DFT-s-
OFDM
QPSK

l@271

24.78

24.82

27.81

29.61

0.9141

41

30

100

509202

2546.01

DFT-s-
OFDM 16
QAM

135@67

24.48

24.23

27.37

29.17

0.8260

41

30

100

509202

2546.01

DFT-s-
OFDM 16
QAM

l@1

24.27

24.36

27.33

29.13

0.8185

41

30

100

509202

2546.01

DFT-s-
OFDM 16
QAM

l@271

23.77

23.88

26.84

28.64

0.7311

41

30

100

509202

2546.01

DFT-s-
OFDM 64
QAM

135@67

22.96

22.84

25.91

27.71

0.5902

41

30

100

509202

2546.01

DFT-s-
OFDM 64
QAM

l@1

23.15

23.17

26.17

27.97

0.6266

41

30

100

509202

2546.01

DFT-s-
OFDM 64
QAM

l@271

22.18

22.26

25.23

27.03

0.5047

41

30

100

509202

2546.01

DFT-s-
OFDM 256
QAM

135@67

21.02

21.03

24.04

25.84

0.3837

41

30

100

509202

2546.01

DFT-s-
OFDM 256
QAM

l@1

21.36

21.37

24.38

26.18

0.4150

41

30

100

509202

2546.01

DFT-s-
OFDM 256
QAM

l@271

20.37

20.31

23.35

25.15

0.3273

41

30

100

509202

2546.01

CP-OFDM
QPSK

137@68

23.77

23.65

26.72

28.52

0.7112

41

30

100

509202

2546.01

CP-OFDM
QPSK

l@1

24.13

23.95

27.05

28.85

0.7674

41

30

100

509202

2546.01

CP-OFDM
QPSK

l@271

23.4

23.47

26.45

28.25

0.6683

41

30

100

518598

2592.99

DFT-s-
OFDM PI/2
BPSK

135@67

25.22

25.18

28.21

30.01

1.0023
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41

30

100

518598

2592.99

DFT-s-
OFDM PI/2
BPSK

l@1

24.83

2511

27.98

29.78

0.9506

41

30

100

518598

2592.99

DFT-s-
OFDM PI/2
BPSK

l@271

24.25

24.37

27.32

29.12

0.8166

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

135@67

25.01

25.27

28.15

29.95

0.9886

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

l@1

24.8

25.29

28.06

29.86

0.9683

41

30

100

518598

2592.99

DFT-s-
OFDM
QPSK

1@271

24.32

24.41

27.38

29.18

0.8279

41

30

100

518598

2592.99

DFT-s-
OFDM 16
QAM

135@67

24.24

24.15

27.21

29.01

0.7962

41

30

100

518598

2592.99

DFT-s-
OFDM 16
QAM

l@1

24.54

24.64

27.60

29.4

0.8710

41

30

100

518598

2592.99

DFT-s-
OFDM 16
QAM

l@271

23.49

23.45

26.48

28.28

0.6730

41

30

100

518598

2592.99

DFT-s-
OFDM 64
QAM

135@67

22.76

22.71

25.75

27.55

0.5689

41

30

100

518598

2592.99

DFT-s-
OFDM 64
QAM

l@1

23.02

23.07

26.06

27.86

0.6109

41

30

100

518598

2592.99

DFT-s-
OFDM 64
QAM

l@271

22.01

22.01

25.02

26.82

0.4808

41

30

100

518598

2592.99

DFT-s-
OFDM 256
QAM

135@67

20.88

20.92

23.91

25.71

0.3724

41

30

100

518598

2592.99

DFT-s-
OFDM 256
QAM

l@1

20.89

21.16

24.04

25.84

0.3837

41

30

100

518598

2592.99

DFT-s-
OFDM 256
QAM

l@271

19.82

19.79

22.82

24.62

0.2897

41

30

100

518598

2592.99

CP-OFDM
QPSK

137@68

23.56

23.54

26.56

28.36

0.6855

41

30

100

518598

2592.99

CP-OFDM
QPSK

l@1

23.87

23.88

26.89

28.69

0.7396

41

30

100

518598

2592.99

CP-OFDM
QPSK

1@271

22.99

22.84

25.93

27.73

0.5929

41

30

100

528000

2640

DFT-s-
OFDM PI/2
BPSK

135@67

24.98

25.06

28.03

29.83

0.9616

41

30

100

528000

2640

DFT-s-
OFDM PI/2
BPSK

l@1

25.29

25.39

28.35

30.15

1.0351

41

30

100

528000

2640

DFT-s-
OFDM PI/2
BPSK

l@271

24.04

24.36

27.21

29.01

0.7962

41

30

100

528000

2640

DFT-s-
OFDM
QPSK

135@67

25.07

25.06

28.08

29.88

0.9727

41

30

100

528000

2640

DFT-s-
OFDM
QPSK

l@1

25.38

25.44

28.42

30.22

1.0520

41

30

100

528000

2640

DFT-s-
OFDM
QPSK

l@271

24.44

24.15

27.31

29.11

0.8147
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41

30

100

528000

2640

DFT-s-
OFDM 16
QAM

135@67

24.13

23.93

27.04

28.84

0.7656

41

30

100

528000

2640

DFT-s-
OFDM 16
QAM

l@1

24.67

24.78

27.74

29.54

0.8995

41

30

100

528000

2640

DFT-s-
OFDM 16
QAM

l@271

23.34

23.52

26.44

28.24

0.6668

41

30

100

528000

2640

DFT-s-
OFDM 64
QAM

135@67

22.67

22.69

25.69

27.49

0.5610

41

30

100

528000

2640

DFT-s-
OFDM 64
QAM

l@1

23.05

23.01

26.04

27.84

0.6081

41

30

100

528000

2640

DFT-s-
OFDM 64
QAM

1@271

21.88

21.91

24.91

26.71

0.4688

41

30

100

528000

2640

DFT-s-
OFDM 256
QAM

135@67

20.76

20.74

23.76

25.56

0.3597

41

30

100

528000

2640

DFT-s-
OFDM 256
QAM

l@1

21.14

21

24.08

25.88

0.3873

41

30

100

528000

2640

DFT-s-
OFDM 256
QAM

l@271

19.84

19.99

22.93

24.73

0.2972

41

30

100

528000

2640

CP-OFDM
QPSK

137@68

23.48

2351

26.51

28.31

0.6776

41

30

100

528000

2640

CP-OFDM
QPSK

l@1

23.98

24.04

27.02

28.82

0.7621

41

30

100

528000

2640

CP-OFDM
QPSK

l@271

22.93

22.93

25.94

27.74

0.5943
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FR1 N41 TXD-ANT(1+8) ANT1

Frequency Stability

NR SCS Bandwidth Arfcn
Band (kHz) (MHz)

Freq
(MHz)

Modulation

RB

Deviation

(ppm)

Verdict

Environment

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0052 PASS

NV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0057 PASS

LV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0026 PASS

HV

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0055 PASS

-30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0051 PASS

-20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0043 PASS

-10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0032 PASS

0cC

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0032 PASS

10C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0052 PASS

20C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0043 PASS

30C

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0041 PASS

40T

41 30 20 518598

2592.99

DFT-s-
OFDM
QPSK

50@0

0.0026 PASS

50C

Sporton International Inc. (ShenZhen)
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Peak to Average Ratio
NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99 OFDM PI/2 50@0 3.85 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 4.31 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

KEYSIGHT Input RF . B 0 Alten 3068 Trig: RF B
C ing: DC #F Can Ci #F Gan

Couping. D
RT o om0 Freq R In{

CRYECE
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 C%SgEM 24@0 8.5931 9.699
41 30 10 518508  2502.99 Cfé%';?ﬂ“" 24@0 8.5925 9.66
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.579 9.85
41 30 10 518508  2502.99 2;052&" 24@0 8.5365 9.464
41 30 15 518508  2502.99 C%SEEM 38@0 13.588 14.83
41 30 15 518508  2502.99 Cfé%';?ﬂ"" 38@0 13.58 14.9
41 30 15 518598  2502.99 C&%’ZRAM 38@0 13.63 14.9
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.552 14.88
41 30 20 518508  2592.99 C%SEEM 51@0 18.173 19.29
41 30 20 518508  2592.99 Cfé%';?ﬂ"" 51@0 18.303 19.47
41 30 20 518598  2502.99 C&%’ZRAM 51@0 18.302 19.13
a1 30 20 518508  2502.99 %Eéogfl\“ﬂ" 51@0 18.179 19.18
41 30 25 518598 2592.99 CF(’?'SEEM 65@0 23.246 24.59
41 30 25 518508  2592.99 Cfé%i?ﬂ“" 65@0 23.223 24.49
41 30 25 518598  2502.99 C&%’m"' 65@0 23.183 25.04
a1 30 25 518508  2502.99 %Eéogfl\“ﬂ" 65@0 23.286 245
41 30 30 518598 2592.99 CF(’?'SEEM 78@0 27.884 29.74
41 30 30 518508  2592.99 Cfé%i?ﬂ“" 78@0 27.879 28.79
41 30 30 518508  2502.99 C&%’Z’fﬂ“" 78@0 27.815 29.62
41 30 30 518508  2502.99 %Eéogfl\“ﬂ" 78@0 27.93 20.1
41 30 40 518508  2592.99 CF(’?'SEEM 106@0 37.813 39.7
41 30 40 518508  2592.99 CE%Z?AM 106@0 37.854 39.46
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41 30 40 518508  2502.99 C&%’Z?AM 106@0 37.823 39.45
41 30 40 518598 2592.99 %géogml" 106@0 37.909 39.28
41 30 50 518508  2502.99 CF(’Q‘SS?M 133@0 47.536 49.28
41 30 50 518508  2502.99 Cfé%';?ﬂ“" 133@0 47.51 49.04
41 30 50 518508  2502.99 C&%’Z?AM 133@0 47.484 49.29
41 30 50 518598 2592.99 %géogml" 133@0 47.476 49.24
41 30 60 518508  2502.99 CF(’?‘SQ?M 162@0 57.83 59.91
41 30 60 518508  2592.99 Cfé%';?ﬂ"" 162@0 57.686 59.96
41 30 60 518508  2502.99 C&%’;’fﬂ"" 162@0 57.878 59.78
41 30 60 518598  2502.99 g';éogm" 162@0 57.827 59.76
a1 30 70 518508  2502.99 CF(SS;?M 189@0 67.472 69.85
41 30 70 518508  2592.99 Cfé%';?ﬂ"" 189@0 67.563 70.02
41 30 70 518508 259299 C&%’m‘" 189@0 67.668 70.17
41 30 70 518598  2502.99 g';éogfl\'f 189@0 67.588 69.63
a1 30 80 518508  2502.99 CFSSQEM 217@0 77.587 79.94
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.473 79.91
41 30 80 518508  2592.99 C&'%FA?AM 217@0 77.418 80.13
41 30 80 518598  2502.99 gzéogm" 217@0 77.386 79.98
a1 30 90 518508  2502.99 CFSSQEM 245@0 87.589 90.21
41 30 90 518598 2592.99 CE%Z?AM 245@0 87.448 90.33
41 30 90 518508  2502.99 C&'%FA?AM 245@0 87.27 90.1
41 30 90 518598  2502.99 %Eéogm" 245@0 87.358 90.38
41 30 100 518508  2502.99 CFSSEEM 273@0 97.616 100.6
41 30 100 518598 2592.99 CE%Z?AM 273@0 97.514 100.5
41 30 100 518508  2592.99 C&%FA?AM 273@0 97.53 100.3
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samranis. FCC RF Test Report Report No. : FG472418L

CP-OFDM
41 30 100 518598 2592.99 256 QAM 273@0 97.311 100.5
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samranis. FCC RF Test Report Report No. : FG472418L

N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

(Center 259299 GHz Bideo BW 300,00 kHz* Span 20 MHz 25929 SVideo B 300.00 kHz"

Span 20 MHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Paver

N41(10M)_CP-OFDM_64 N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

(Center 2.59290 GHz Video B 300,00 kHz" Span 20 Mz, 25920 Tideo BW 300.00 kHz'
Sweep 2.53 ms (1001 pts)

Span 20 MHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 AB-13 of 45
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samranis. FCC RF Test Report Report No. : FG472418L

N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 259299 Gz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Power Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

Center 259299 Gz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz"
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Span 30 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(20M)_CP- N41(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Bideo BW 620,00 kHz* Span 40 MHz Center 2.59299 GHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pis)| #Res BW 200.00 kHz Sweep 127 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N41(20M)_CP-OFDM_64 N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 MHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 AB-15 of 45
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samranis. FCC RF Test Report Report No. : FG472418L

N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 50 MHz 25929 SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Power Total Paver

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

ideo BW 910,00 kHz" Span 60 MHz 25929 SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz 25929 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R 0 Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 AB-17 of 45
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samranis. FCC RF Test Report Report No. : FG472418L

N41(40M)_CP- N41(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver

N41(40M)_CP-OFDM_64 N41(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

#Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen) Page Number 1 A6-18 of 45
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samranis. FCC RF Test Report Report No. : FG472418L

N41(50M)_CP- N41(50M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

Center 259299 Gz #Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz" Span 100 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)
2 M

Oooupied Bandwidh

Total Power Total Paver

N41(50M)_CP-OFDM_64 N41(50M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
0B e m (3 i Aiten: 308 Fres Run

‘Scale/Div 10.0 B

AL

Center 259299 Gz #Video BW 16000 MHz" Span 100 MHz| #Video BW 1.6000 MHz"
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Span 100 MHz

Total Paver
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samranis. FCC RF Test Report

Report No. : FG472418L

N41(60M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Asn: 3068

#Video BW 20000 MHz" Span 120 MHz|

Sweep 1.00 ms (1001 pts)

Total Power

N41(60M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Occupied W

KEYSIGHT ot oF
-

Asn: 3068

‘Scale/Div 10.0 B

R

#Video BW 20000 MHz"

Span 120 MHz
Sweep 1.00 ms (1001 pts)

N41(60M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 3068

J AR

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

N41(60M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Aiten. 3068 Freg Run

#Video BW 2.0000 MHz" Span 120 MHz

Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
FAX: +86-755-8637-9595
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samranis. FCC RF Test Report Report No. : FG472418L

N41(70M)_CP- N41(70M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

#Video BW 2.4000 MHz" Span 140 MHz| (Center 2.59299 GHz #ideo BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts) #Res BW 750,00 kHz Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(70M)_CP-OFDM_64 N41(70M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

dihieisbirldnieod

#Video BW 2.4000 MHz" Span 140 MHz| #ideo BW 2.4000 MHz" Span 140 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report Report No. : FG472418L

N41(80M)_CP- N41(80M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Asn: 3068 s Aiten. 3068
Gale: OF : 2

et 11.60 4B
00 dBm

TR PRPNESW o2

et

#Video BW 2.7000 MHz" Span 160 MHz| #ideo BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

N41(80M)_CP-OFDM_64 N41(80M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten: 3068 e KEYSIGHT ot P Aen: 308 Free fn
] ey C

‘Scale/Div 10.0 B

#Video BW 2.7000 MHz" Span 160 MHz| 25929 #ideo BW 2.7000 MHz" Span 160 MHz|
Sweep 1.00 ms (1001 pts) R 9 Sweep 1,00 ms (1001 pis)

S \Hz Total Paver
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